CO.

RE

NIMOTGRENE
[V

=
=l i

= =570

ZONGSHE

N
o3
i
Q
S
N

GCOMPONENT:

GCATALOG
BT B A

MOTORCYCLE

CHONGQING ZONGSHEN MOTORCYCLE INDUSTRY MANUFACT

.4
BEXFEHIETILHEFTRAS

“"MOTORCYCLE

ZS50QT

T R X N T



B <s
ZONGSHEN

®

7S50QT—4 Motorcycle Components Catalog

%445 CRANK CASE

_J
Fs B = LA R BEILAFR H=
RefNo Part No Chinese Description English Description Qty
1 1222B-B023-00000W | A Hihfa A4 ASSY. RIGHT CRANKCASE 1
2 1215B-1015-0000 R BERBRHE RUBBER BUSH ENGINE HANGER 1
3 B166740A06004570X | /NE R M6X45 BOLT M6x45 1
4 91521-08001400070 | EfL4H 8 X 14 X7 PIN 8x14x7 2
5 91102-B023-0000 iiﬂ% B B M7 X CYLINDER BOLT B M7 X 168.5 2
6 | 90208-B023-0000 i FE A H B GASKET,CRANK CASE 1
7 1212B-B023-00010W | Z A 4A & ASSY. LEFT CRANK CASE 1
8 21403-BA81-0000 BBk U HIE BUSH CASE 2
9 32227-B023-0000 Tk R A MAIN STAND SPRING PIN 1
10 12140-1015-0000 FEWRTTESAML | BOTTOM BUSH, RR DAMPER 1
11 90302-B023-0000 i 19.8X30X5 OIL SEAL 19.8 X30X5 1
12 | 92102-6303X3-2P63 | 5K (6203A/42) BEARING 6023 1
13 92102-00000006201 | %7K (6201) BEARING 6021 1
14 | 92102-00000006203 | %4 (6203) BEARING 6023 1
15 90310-B023-0000 WE 17X30X6 OIL SEAL 17X30X6 1
16 | 91101-B023-0000 LB 22 M7 X 176 BOLT B STUD M7 X176 2
17 03301-70821816000 | MiFL£2#ME 8.2X1.8X16 | WASHER 8.2X1.8X16 2
18 | B166740A08001270L | /NEL#EM M8 X 12 BOLT M8 X 12 2
19 21101-B023-0000 bk SPINDLE COMP KICK STARTER 1




o4

ZONGSHEN

Fs B = H 3L & AR ILAR nE
RefNo Part No Chinese Description English Description Oty
20 | 21103-B023-0000 Ja shHT & BUSH KCIK SPINDLE 1
21 21106-B023-0000 LB SPRING KICK RETURN 1
22 | 93301-51421022000 | jE3h4HEHE 142X 1.0X22 | WASHER 14.2x1.0x22 1
23 | B0089401140000000 | #4M& 14 CIRCLIP 14 1
24 2111B-B023-0000 B AEE GEAR COMP KICK DRIVEN 1

Y. =]
25 | 93301-71251520000 Effg RETDE 125%15 WASHER 12.5x1.5x20 1
26 | 91103-D002-00000C | HUHEZE M12X 1.5 OIL DRAIN PLUG MI12X1.5 1
27 | 90204-B023-0000 AthshiE SRR GASKETL CRANK CASE COVER 1
28 | B166740A08003570X | #2#: M8 X 35 BOLT FLLANGE M8x35 2
29 | B166740A08004070X | ¥ M8 X 40 BOLT FLANGE M8x40 5
30 12301-B023-000163 | ZLHhhfE = COVER COMP LEFT SIDE 1
31 91521-08001400070 | 44 8X 14 PIN 8x14 2
32 | B166740A06003570X | 124 M6X 35 BOLT FLANGE M6x35 8
33 10007-B023-00000C | i S &kk CLAMPER THROTTLE CABLE 1
34 10006-B023-00000C | FZEF &k CLAMPER BRAKE CABLE 1




2S50QT—4 Motoreycle Components Catalog

VRELSL 2% /¥5E13L  CYLINDERHEAD COVER/CYLINDERHEAD

4 I
\— J
Fs W 5 H &R B AFR e
RefNo Part No Chinese Description English Description Qty
1 11226-B023-00000W | Sfrkz= UPPER COVER, CYLINDER HEAD 1
2 11302-B140-0000 BRE TUBE BREATHER 1
3 11305-B023-0000 kBB E L HEAD COVER CONNECT 1
4 90103-B023-0000 Lk b 35 SEAL GASKET 1
5 B166740A06002570X | #8242 M6X 25 BOLT FLANGE SH M6x25 4
6 1122B-B023-00020W | Sk HEAD COMP CYLN 1
7 91138-1015-00000C RKIE 22 M6 X 32 BOLT STUD M6x32 2
8 91127-1015-00000C T SLHB 22 M6 X 60 BOLT STUD M6x60 2
9 11202-B140-0000 XLIE L2 M6 X 85 BOLT STUD M6x85 2
10 11205-B140-0000 £ 8X12 PIN 8x12 4
11 15707-D002-0000 ekt VALVE COTTER 4
12 | 15705-D002-0000 SITHEREL) SPRING SEAT 2
13 15704-B023-0000 IR VALVE INNER SPRING 2
14 15703-B023-0000 WIS VALVE OUTER SPRING 2
15 15706-D002-0000 SITTIMEERE(T) RETAINER VALVE SPRING 2
16 1572B-D002-0000 iR SEAL VALVE STEM 2
17 15702-B023-0000 HAI EXHAUST VALVE 1
18 15701-B023-0000 HEI] INLET VALVE . 1
19 9022B-B023-0000 RELLEH & GASKET CYLINDER HEAD 1
20 93301-41402507100 HPB 14X2.5%7.1 WASHER 14X2.5X7.1 4




2S50QT—4 Motorcycle Components Catalog

LZONGSHEN

YRETSL 2 /YKL CYLINDERHEAD COVER/CYLINDERHEAD

4 )
\ _/
Fs W 5 3L &R TR #E
RefNo Part No Chinese Description English Description Oty
21 B061870107777790X | 1&g 7 NUT FLANGE 7 4
22 15131-B023-0000 PR HOLDER CAM SHAFT 1
23 15402-B023-1000 HREBEHEESR) SHAFT COMP IN ROCKER ARM 1
24 15402-B023-2000 HSEEHEFSR) SHAFTEXH ROCKER ARM 1
25 1540A-B023-0000 SNEEAE ARM VALVE ROCKER 2
26 15100-B023-0000 Rzt GAMP SHAFT COMP 1
27 81300-G011-0006 KIEZE ATRTC SPARK PLUG (A7RTC) 1
28 | 90214-B023-0000 FRAER RR R HEAT INSULATING RING 1
29 | 90101-30210000190 HHRERIR O HENE
21X1.9 O-RING 21x1.9 1
30 15800-B023-0163 HREH INLETPIPE 1
31 B061770106000090X | 21 M6 NUT FLANGE M6 2
32 | 90268-DA80-0000 RRIERE ARB PAPER GASKET 1
33 18083-1008-0000 ZIRHR O ER VALVE INNER COVER 1
34 B166740A06001670C | /NEIE M6X 16 BOLT M6x16 2




= et ® B
ZONGSHEN.

7S50QT—4 Motorcycle Components Catalog

YREL/¥53E/h#h  CYLINDER/CRANKCASE/PISTON

s
\
Fs W = H3L AR T AR HE
RefNo Part No Chinese Description English Description Qty
1 1532B-B023-0000 IERELAE SPROKET CHAIN 1
2 1552A-B023-0000 HRKERAS TENSIONPLATE ASSY 1
3 1553A-B023-0000 HAFHRAE GUIDE PLATE CHAIN 1
4 15507-1015-0000 FESR T IR AR PIVOT CAM CHAIN TENSIONER 1
5 90101-10152000150 | O ¥ 152X 1.5 O-RING 15.2x1.5 1
6 1110B-B023-00010W | SEL4AER 4 CYLINDER COMP 1
7 90205-B023-0000 AR E S GASTET CYLINDER BLOCK 1
8 91521-08001400070 | 44 8X 14 PIN 8x14 2
9 13101-B023-0000 HE PISTON 1
10 13102-BZ29-0000 THEH PIN PISTON 1
11 91401-D002-0000 TEEHY CLIP, PISTON PIN 2
12 1310A-BZ29-0000 TEEINEBR PISTON RING COMP 1
13 1320B-B023-0000 AT AR CRANK SAFT COMP 1
14 91601-B023-0000 &) 52 52 SEMICIRCULAR KEY 1
15 1554B-BA81-0000 REBAE LIFTER ASSY 1
16 90211-B023-0000 TR BB GASKET TENSIONR 1
17 B166740A06001870X | /METiZE4E M6X 18 BOLT FLANGE M6x18 2




2550QT—4

Motoreycle Components Catalog

<3

- ZONBGSHEN

A ih#i45% RIGHT CRANKCASE COVER

4 N
\ _J
F= W = e FLAFR H=
RefNo Part No Chinese Description English Description Oty
1 12421-B023-00000W | A5 Bh4ihsf 5= COVER R CRANK CASE 1
2 90302-B023-0001 F hdhmE 16.4X30X5 OIL SEAL16.4x30x5 1
3 90206-B023-0000 T A 2 A B B GASTER R. CRANKCASE COVER 1
4 14301-1015-0001 MM R4AE OILRULER ASSY 1
5 90101-10180000300 O ¥ 18X3 O-RING 18x3 1
6 1431B-1006-0000 MLy 3 MY SCREEN OIL FILTER 1
7 14221-1015-0000 MR I8 Y SPRING OIL FILTER STRAINER 1
8 90101-10180000300 HlmR O B HE 18X3 | O-RING 18x3 1
9 11230-D002-00000W | S 1ZE% CAP.TAPPET ADJUSTING HOLE 1
10 B166740A06010070X | /MR M6X 100 BOLT FLANGE M6x100 4
11 B166740A06008570X | /NFEBEAE M6 X 85 BOLT FLANGE M6x85 4
12 | 91521-08001400070 B4 8X 14 DOWEL PIN 8x14 2




7S50QT—4 Motorcycle Components Catalog

-
ZONGSHE!

fryh3%  CARBURETOR

Fs W = H 3L FR B ATR S
RefNo Part No Chinese Description English Description Qty
1 17100-B 140-0000 780 B8 5 K CARBURETOR ASSY 1
2 17108-B140-0000 | ALimZRREHNIRAS DEVICE 1
3 17118-B140-0000 thm s EEIL JET 1
4 171C1-B140-0000 | fLimas B EELL LDING JET 1
5 17141-B140-0000 | {hiHaRHUHERET SCREW 1
i 6 | 17102-B140-0000 | fLid#E COVER 1
7 | 17131-B140-0000 | AuhaSmerat s RING 1
8 17156-B140-0000 ey NEEDLE 1
9 17116-B140-0000 b M 28 AR COOLHOOD 1
10 17167-B140-0000 | fLihBF FEEEHI RUBBER RING 1




7S50QT—4 Motorcycle Components Catalog

s

ZﬂNE;IIEN

AEEE NN SRR NN RN N

FeHi% DRIVEN PULLEY

a8 I
N _J
Fs w S 3L FR B AR HE
RefNo Part No Chinese Description English Description Qty
1 26210-B023-0000 MBI R R A DRIVEN PULLEY ASSY. 1
2 26220-B023-0000 EERAHE COVER, DRIVEN PULLEY ASSY. 1
3 B06177B110000060X | #2f M10X1.25 NUT FLANGE M10x1.25 1
4 26100-B023-0000 EFE Rt DRIVE PULLEY COMP 1
5 26131-B023-0000 BLOET ACENTRIC ROLLER 12
6 26300-B140-0000 XN {7 i BELT DRIVE 1
7 93301-11222524000 | FFE 12.2X2.5X24 WASHER 12.2x2.5x24 1
8 91202-1105-00000C | 3 E w4 FiRE M12 | NUT M12 1

0.



i e ® 2

ZONGSHEN

_/
Fs R = H3C A ER BT EFR HE
RefNo Part No Chinese Description English Description Qty
1 14100-B023-0000 HU R B4 PUMP ASSY OIL 1
2 B166740A06002070X | /NE#2E#E M6X20 BOLT FLANGE = M6x20 2
3 14101-B023-0000 o RGERE g GEAR OIL PUMP DRIVEN 1
4 B061770106000090X | %2 E& M6 NUT M6 1
5 82200-B140-0000 fatalz= Rk MOTOR ASSY START 1
6 B166740A06002570X | 4R%2 M6X 25 BOLT FLANGE M6x25 2
- ASSEMBLY OVERRUNNING
7 21300-B023-0000 AR SR CLUTCH )
8 90101-30090000150 | ML O BEHE 9X1.5 | O-RING 9x1.5 2
9 91521-08001200000 | A5tz e AL EH 8 X12 PIN DOWEL 8x12 1
10 B166740A06002570X | /NEuBFE M6X25 BOLT FLANGE M6x25 1




7S50QT—4 Motorcycle Components Catalog

xs

L ZOINGSHEN

In

=
Qty

[\

—

—

f—

N

[\

[\

[y

—_

RE2%/& B, FAN COVER/GENERATOR

4 )
\ J
Fs W = AR T AR HE
RefNo Part No Chinese Description English Description Qty
1 82130-B023-0000 WENETAE ROTOR ASSY MAGNETO 1
2 82120-B023-000057 | BN EFHE STATOR ASSY MAGNETO 1
3 91213-B023-00000X | FEEALIZNE M10 NUT FLANGE M10 1
4 B057830005001270X | fihjz £k Pl 4844 M5 X 12 BOLT HEX M5 X 12 2
5 B166740A06002070X | #2448 M6 X 20 BOLT HEX M6x20 2
6 1910B-B023-0000 HE R FAN COMP COLLING 1
7 B166740A06001670C | 124 M6 X 16 BOLT FLANGE M6x16 4
8 B166740A06002570C | #842 M6 X 25 BOLT FLANGE SH M6 x 25 2
9 B094560004801200X | HXIE4] ST4.2X12 SCREW TAPPING ST4.2x12 2
10 1922B-B023-0000 THEHAE SHROUD ASSY DOWN 1
11 B166740A06002570C | /NRiEE M6X25 BOLT FLANGE SH M6 x 25 2
12 1923B-B023-0000 LI EAS SHROUD ASSY UP 1
13 B166740A06001670C | /N2 M6X 16 BOLT FLANG  M6x16 2
14 | 90212-B023-0000 P EEHRR GASKET BOTTOM SHROUD 1
15 | 63218-B023-0000 JE /BRI S8R STAY FENDER 1
16 1911B-B023-0000 A E R = COVER ASSY FAN 1

L]

-11-




7S50QT—4 Motorcycle Components Catalog

H 550 Z& TRANSMISSION

li
1
, Il
3 Sl
% al
‘\‘ -\ _J
I
| Fs W S Hi3C &R ELBTR HeE
‘ RefNo Part No Chinese Description English Description Qty
11 1 12422-B023-00000W | f&514H i TRAINSMISSION CASE 1
i 2 | 91526-B023-00000C | A% k[E %4 FIX PIN, BRAKE DRUM 1
‘, 3 92102-0006004-2RS | %7K 6004-2RS BEARING (6004-2RS) 1
‘ 4 | 92102-000620100 7&K 6201 BEARING 6201 2
1. 5 2352B-B023-0000 ik COUNTER SHAFT ASSY 1
? v‘\‘ 6 | 23231-B023-0100 B SHAFT FINAL 1
I 7 23232-B023-0000 mA&ANR FINAL GEAR COMP 1
i § | 90311-B023-0000 | Bx&fhuhdt 27 X42X7 OIL SEAL 27x42x7 1
| ﬂ 9 90216-B023-0000 THEAAE A GASKET MISSION CASE 1
| 10 | 23220-B023-0000 IR Zh 4 MAIN SHAFT TRANSMISSION 1
ik 11 | 91521-10002000000 | FEAL4H 10X20 PIN 10x20 2




2550QT—4 Motorcycle Components Catalog

s

ZHNE_? HEN

BUMEAT HEAD LIGHT

N ( R
), - J
2 | Fs W 5 R EFR RILBTR HE
v RefNo Part No Chinese Description English Description Qty
Bl 1 | 86100-B140-0000 | B FEAT i F LIGHT ASSY HEAD 1
Bl 2 | 86160-B140-0000 | RTFEATIT I BULB HEAD LIGHT 1
.| 3 | 86104-B140-0000 | RTMEATIT & COVER, HEAD LIGHT 1
| 4 | 86111-B140-0000 | RIMEAT Lk SOCKET COMP 1
. 5 | GB/T97.1-2002 #E 6 WASHER 6 MM 1
.| 6 | GB/T5783-2000 HRAE M5 X 12 BOLT M5X12 1

1 7 | 86125-B140-0000 | RIMBITHE COVER,HEADLIGHT 1

L |

L

L

2|

-13-




7850QT—4 Motorcycle Components Catalog

NG 2595 SPEEDOMETER ASSY

4 D,
Fs w S F &R EXL AR =
RefNo Part No Chinese Description English Description Qty

1 87100-B140-0000 | {XFR &R SPEEDOMETER ASSY 1
2 87108-B140-0000 | {XF L7 LENS.SPEED METER 1
3 87103-B140-0000 | {XR T 5 CASE.SPEED METER 1
4 GB/T845-1985 B Hi24T ST4.8X 16 SCREW TAPPING ST4.8x16 3
5 87300-B140-0000 | ELFERIA CABLE INNER 1
6 85400-B140-0000 | 1L RECL SOCKET COMP METER 1
7 87124-B140-0000 | {XFATIE 12V/3.4W BULB WEDGE BASE 12V3 4W 4




2S50QT—4 Motorcycle Components Catalog

FiEE

HANDLE STEERING

_ N J
g | S H S P B EXER K8
ty | RefNo Part No Chinese Description English Description Oty
1| 1 | 72400-B140-0000 | 1R &R THROTILE CABLE 1
1 2 | 72100-B140-00000C | 77 B4 HANDLE STEERING 1
1 3 | GB/T5787-1986 URAE M10X50 BOLT FLANGE M10x50 1
3 4 | 72105-B140-00000C | B[+ £ HANDLE BUSH 1
1| 5 | GB/6187-1986 2R M10X1.25 NUT M10x1.25 1
1] 6 | 72102-B140-0000 | HFIERE GRIP R HANDLE 1
4 | 7 | 72101-B140-0000 | ZFHERE GRIP L HANDLE 1
] 8 | 69120-B140-0000 | A/SHIEE MIRROR ASSY R. BACK 1
] 9 | 69110-B140-0000 | Z&/S¥i4% MIRROR ASSY L. BACK 1
o 10 | 63501-B140-0000 | RIREATAT 5% COVER HANDLE 1
] 11 | GB/T818-1986 B2 M5X20 SCREW WASHER 5x20 2
] 12 | GB/T845-1985 H BURET ST4.2X12 SCREW TAPPING 4x12 4
] 13 | 63505-B140-0000 | {XF#* COVER RR HANDLE 1
o 14 | 72301-B140-0000 | AFIHEFFXAE RIGHT SWITCH ASSY. 1
] 15 | 72201-B140-0000 | EFIEF XA A LEFT SWITCH ASSY. 1

-15-




7S50QT—4 Motoreyele Components Catalog

A JEA5WISE/HE  SWITCHJ/CABLE

i
\ - I
. Y,
Fs W S 3 E R AR HE
RefNo Part No Chinese Description English Description Oty
| 72206-B140-0000 | J&HiIZFAR RR BRAKE HANDLE 1
2 | 84600-B140-0000 | JEHIZIITR RR BRAKE SWITCH ASSY 1
I 3 | 72800-B140-0000 | & #IzhHE RR BRAKE CABLE 1
Il :
I
4l
[ i
Al
I
Inl
bl
ol




2S50QT—4 Motorcycle Components Catalog

2

k64

=2,

ZONGSHEN

ARRRNARERERNARERERE)

Bz FR. BRAKE ASSY
4 I
_ Y,
Fs W s H 3L ZFR EKILEFR e
RefNo Part No Chinese Description English Description Oty

1 GB/T819-1985 PUSKEZET M4 X 12 SOCKET HEAD SCREW Mdx12 2

2 53053-B140-0000 | yh# % COVER ,OIL PAD 1
3 | 53026-B140-0000 | yh#LFEAE DIPHRAGM,OIL PAD 1

MASTER OIL
do | OTBLO0000 | CYLINDER ,FR.BRAKE | .
CLAMP,FR.BRAKE MASTER

| PIOFBL00000 s £ T CYLINDER I
6 GB/T5787-1986 B2 M6x25 BOLT M6x25 2

7 53007-B140-0000 | #E#£(EHHM6x30 BOLT M6x30 1
8 GB/T6187-1986 IR EE M6 NUT M6 1

9 53105-B140-0000 | Bi#IzhFHE HANDLE ,FR.BRAKE 1
10 | 53064-B140-0000 | Rz FFxA 4 SWITCH COMP,FR.BRAKE 1
11 53027-B140-0000 | A _FFiEEA M MAIN PLUG COMP,FR.BRAKE 1
12 53048-B140-0000 | £ CIRCLIP 1
13 53057-B140-0000 | jRE RUBBER COVER 1
14 | 53012-B140-0000 | Ri%izh L3 FR.BRAKE MASTER OIL ASSY 1
15 53008-B140-0000 | #fLUEH: M10x22 BQLT WHTH HOLE M10x22 2
16 | 53009-B140-0000 | yA4BH M 10 WASHER ,0IL BOLT 10 4
17 53002-B140-0000 | &Iz FR.BRAKE OIL TUBE 1
18 GB/T818-1986 B2ET M5X 12 BOLT M5x12 1

-17-



7ZS50QT—4 Motorcycle Components Catalog

B30 FR. BRAKE ASSY

[ e % 5 B ESTA e
| H RefNo Part No Chinese Description English Description Qty
I 19 | 53014-B140-0000 | BTHIZN4ZE A AL HYDR.CALIPER FR.BRAKE ASSY 1
i 20 | 53013-B140-0000 | BUSHIZNEN A BRAKE PADS 2
21 | 53000-B140-0000 | RURER]E A FR.BRAKE ASSY 1

-18-



7S50QT—4 Motorcycle Components Catalog

\/._e_,

 ZONGSHEN

AT EYIFE/ PR FRONT CASE/PEDAL COUPLE
4 I
N /
Fes W = 3 ZFR BEILATR HE
RefNo Part No Chinese Description English Description Qty
1 62321-B140-0000 | BitFIR FRONT MOLD 1
2 GB/T845-1985 B BR4T ST4.2X 12 SCREW TAPPING  ST4.2x12 22
3 62301-B140-0000 | BYTER COVER SET FRONT 1
4 GB/T818-2000 #24T M6X 16 SCREW SPECIAL 6x16 1
5 63702-B140-0000 | BT EWFE(NFE L) COVER FR INNER UP 1
6 63306-B140-0000 | “Firk RUBBER 1
7 31280-B140-0000 | Zx4lEH:4 HOOK LUGGAGE 1
8 GB/T5787-1986 12k M6 X 16 BOTL M6x16 1
9 63702-B140-0100 | RiEYFE(T %) COVER FR INNER LOW 1
10 | 62408-B140-0000 | FAESHR PANEL FLOOR 1
11 | GB5787-86 H2HE M6X 20 BOLT WASHER 6x 20 4
12 | 91205-1048-00060L | BBk} ST4.2 NUT CLIP 4.2 4
13 | 63803-B140-0000 | JHE&E MAT FLOOR 1
14 | 62308-B140-0000 | B % COVER FRAM NO. 1

-19-



7S50QT—4 Motoreycle Components Catalog

A S FORK ASSY
4 I
NG J
Fs W oS 3 ZFR T B HE
RefNo Part No Chinese Description English Description Qty
1 71100-B140-0000 77 RV FE 2 % UPPER CONNECTING BLOCK 1
2 GB/T5789-1986 B2 M8 X 40 BOLT FLANGE M8 X 40 4
3 71106-B140-0000 BURB ) LOCK NUT 1
4 71201-B140-0000 L RACE STRG TOP CONE 1
5 71208-B140-0000 E{RFFSE BALL STEEL ASSY 1
6 71203-B140-0000 A& - R RACE UPPER STRG BALL 1
7 71204-B140-0000 HIATH RACE UNDER STRG BALL 1
8 | 71209-B140-0000 TR BALL STEEL ASSY 1
9 71202-B140-0000 THE RACE STRG BOT CONE 1
10 | 34200-B140-000071 | ARIHESR FORK ASSY R FR 1
11 34100-B140-000071 | ZERTHZE S FROK ASSY L FR 1
12 63106-B140-000065 | R4y 748 STAY FR FENDER 1
13 | GB/T5789-1986 EBEH M6 X 12 BOLT M6x12 2
14 | 63101-B140-0000 RIS VBAR BT EL FENDER FR B 1
15 63102-B140-0000 ATERAR G 4 FENDER FR B 1

220-




7550QT—4 Motorcycle Components Catalog

zs

ZHNE_?IIEN

—t

—

[y

—

f—

fus—y

—

f—

[\

—

Ik 4y FRONT WHEEL
4 )
- J
Fs w = L AR HE
RefNo Part No Chinese Description English Description Qty
1 51181-B140-0000 g SHAFT,FR.WHEEL 1
2 87330-B140-000071 | i1iE2s SPEED COUNTER SET 1
3 51117-B140-0000 HRARERE) INNER BUSH,FR WHEEL 1
4 92102-00000006301 | Fzh#HiA& 6301-RZ BEARING6301-RZ 2
5 90335-B140-1900 B 2 % B SEAL RING ,DUST-PROOF 1
6 53301-B140-0000 GIEEE:S FR.BRAKE DISK 1
7 53004-B140-0000 TERI B URHE M8x25 BOLT M8x 25 3
8 '51101-B140-0000 A ZLWE ¢ 12x020x11.2 | R.BUSH,FR.WHEEL ¢12x¢20x11.2 1
9 GB/T6187-1986 BUEIERE M12 NUT M12 1
10 | 51200-B140-0000 ARSI AIR NOZZLE,FR.WHEEL 1
11 51201-B140-0000 ELECZ OUTER TYRE,FR.WHEEL 1
12 | 51100-B140-0000 i 4 =327 FR.WHEEL COMP 1

21-



7S50QT—4 Motorcycle Components Catalog

JE¥ M REAR WHEEL
4 N\
\_ J
Fs W = AR ;8 v i e
RefNo Part No Chinese Description English Description Qty
1 51200-B140-000071 | 5% R AL RIN COMP WHEEL 1
2 51103-B140-0000 whasM G RR.TIRE ASSY 1
3 54209-B230-0000 R ROCKER ARM SHAFT 1
4 54207-B230-0000 JEHIshh & RR BRAKE DRIVE LEVER 1
5 B166740A06003270C | /N2 M6 X 32 BOLT FLANGE 6x32 1
6 54204-B140-0000 Ja BB ER SHOE COMP RR BRAKE 2
7 54201-B140-0000 JE BN A SPRING BRAKE SHOE 2
8 GB/T6187.1-2000 JE R RE M16X 1.5 NUT M16x1.5 1

20




y &
2550QT—4 Motorcyele Components Catalog - ?\A@

S ZONGSHEN

e SEAT

N
S & 2
¢¢{g§;$? Qﬁ/) 4 - R 3
T 7 R ¢
™y
B i}

), ';1 - Y,
#= Fs W =5 X &M v H=
Qty E RefNo Part No Chinese Description English Description Oty
1 1 41100-B140-0000 XN JEE SET COMP 1
1 2 41495-B140-0000 JEB 758 BRACKET SET CATCH 1
1 ; 3 GB/T6177-2000 B2 EF M6 NUT FLANGE M6 2
1 4 GB/T5787-1986 B M6X 16 BOLT PLANGE M6x16 2
1 ; 5 41470-B140-0000 JEE A SEAT CATCH 1
2 6 63605-B140-000065 | J5 @ #ae REAR COVER SUPPORT 1
9 7 42120-B140-000065 | J55528 REAR CARRIER 1
1 8 42107-B140-0000 Ja TR B B RR.CARRIER RUBBER 3

1

23-



wﬁ%ﬁ?””

ZGNE.:'IIEN

£S50QT—4 Motorcycle Components Catalog

W FUEL TANK
4 I
2
\ /
Fs W = 3B TR T AR HeE
RefNo Part No Chinese Description English Description Oty

1 61100-B140-0000 HEE TANK COMP FUEL 1
2 87200-B140-0000 AL BRER FUEL UNIT ASSY 1
3 61102-B140-00000C | %6 EMR STAY RR GRIP 1
4 GB/T5787-1986 IRFE M6X 16 BOLT PLANGE M6x16 2
5 GB/T6177-2000 B2 EF M6 NUT FLANGE M6 2
6 61158-B140-0000 A OB LR OUTSIDE INTER FUEL TANK 1
7 61301-B140-0000 VRH i YR OIL PIPE 1
8 61160-B140-0000 TEFF K AUTO COCK ASSY FUEL 1
9 61103-B140-0200 HIME 04X $8X350 TUBE FUEL COCO-STR ¢4x¢8x350 1
10 61180-B140-0000 REd eSS STRAINER ASSY FUEL 1
u 61106.B 140-0200 NEGATIVE  PRESSURE  PIPE

FUERE $3.5X $7.5X320 | 93.5x¢7.5%x320 1
12 | 61143-B140-0000 =IE(T &) THREE CONTACTS 1
13 61104-B140-0100 HIME ¢4X ¢8X 150 TUBE FUEL COCO-STR ¢4x¢8x150 1
” 18062-B140-0000 FEEEERE 635X ¢ | NEGATIVE  PRESSURE  PIPE

7.5X 450 93.5%¢7.5x420 1
15 61106-B140-0100 NEGATIVE ~ PRESSURE  PIPE

FUEE 635X $7.5X120 | ¢3.5%¢7.5x120 1

4.




L A —
2550QT—4 Motorcycle Components Catalog 24”

ZONGSHEN

F itk BATTERY

- \— J
|
BE | = w = BB ES T HE
Qty F RefNo Part No Chinese Description English Description Qty

1 1 | 83200-B140-0000 | EF i BATTERY 1
1 ‘ 2 | 83210-B140-0000 | E b COVER BATTERY 1
] %1 3 [63705-B140-0000 | EEhE BOX BATTERY 1
2 4 GB/T845-1985 B BUR4T ST4.8X 16 SCREW WASHER ST4.8x16 4
2 ’ 5 | 63706-B140-0000 | EHawhE % COVER BATTERY BOX 1
1 6 | GB/T845-1985 B BUE4T ST4.8X 16 SCREW WASHER ST4.8x16 3
1 7 | GB/T818-2000 EAT M5 X 12 SCREW TAPPING M5x20 2
1 :
1
1

-25-



2S50QT—4 Motorcycle Components Catalog

Fk/¥I%  BODY COVER/LUGGAGE BOX
4 )
. o j\: ®
o
N J
Fs W = R ZFR HKILAR BE
RefNo Part No Chinese Description English Description Oty
1 42411-B140-0000 FHFE LUGGAGE BOX 1
2 42427-B140-0000 FRYFE R = INNER COVER,LUGGAGE 1
3 9A113-1060-01660L | KJmLiZ24T M6X 16 SCREW SPECIAL M6x16 1
4 B009230006001760G | 7 LMERE M6X 17 SCREW SPECIAL M6x17 4
5 42423-B140-0000 ZRUNFH B RUBBER UPLUGGAGE BOX 4
6 63352-B140-0000 FERE COVER R BODY 1
7 GB/T845-1985 B BE4T ST4.8X 16 SCREW TAPPING ST4.8x16 2
8 63341-B140-0000 EFIRE COVER L BODY 1
9 GB/T818-1986 +F B SKIBET M5 X 12 SCREW WASHER M5x12 2
10 | 62403-B140-0000 Y Sl R.GUARD BAR 1
11 GB/T845-1985 B BUR4T ST4.2X 12 SCREW TAPPING ST4.2x12 10
12 GB/T845-1985 B BUEET ST4.2X 16 SCREW TAPPING ST4.2x16 4
13 | 62322-B140-0000 Pstial 14 L.GUARD BAR 1
14 | 63602-B140-0000 B COVER RR CENTER 1
15 | 62430-B140-0000 Jar 4 MOLD RR CENTER 1
16 | 62103-B140-0000 b COVER CENTER 1
17 | 63702-B140-0000 e 2 EE M6 NUT CLIP M6 1
18 | 63703-B140-0000 BV E STAY LUGGACE HOOK 1
19 | 6377B-B140-0000 BEYIAES CENTRAL HOOK 1
20 | GB/T5789-1986 BEH M6X 16 BOLT M6 X 16 1

-26-




O ZONGSHEN

W=
Qty

N J

F5 W = H3L &R FEILATR H=
RefNo Part No Chinese Description English Description Oty

1 16100-B140-0000 | =S JEiE 5% AIR FILTER 1

2 16101-B140-0000 | ZyE38yE: ELEMENT AIR FILTER 1

3 16102-B140-0000 | FRIEFFH 5 COVER COMP AIR FILTER 1

4 16111-B140-0000 | =S JEiE284H CASE AIR FILTER 1

5 16112-B140-0000 | &4 TUBE AIR FILTER CONNECT 1

6 GB/T845-1985 H 84T ST4.8X20 SCREW TAPPING ST4.8x20 6

7 GB/T5789-1986 B2+ M6 X 30 BOLT M6x30 2

= (N = [N

—_
o

[URE QI PN e B S N Il AN

27-



b 4

ZONGSHEN

2550QT—4 Motorcycle Components Catalog

HRE EXHAUST MUFFLER
(’ I
,"1
\ J
Fs wH S 3 A R KA #H=
RefNo Part No Chinese Description English Description Qty
1 18030-B140-0000 | HESVH A Ae a5t E GASKET EXH PIPE 1
2 18000-B140-0000 | HES SR MUFFLER ASSY EXHAUST 1
3 18111-B140-0000 HES A28 PROTECTOR MUFFLER 1
4 18112-B140-0000 | 4 & PACKING PROTECTOR 6
5 GB/T93-1987 HEEHRE 6 WASHER SPG 96 3
6 GB/T818-1986 124 M6X 12 BOLT FLANGESH M6x12 3
7 GB/T923 HESVH A 38 EF M6X 35 | NUT (HEX )CAP M6x35 2
8 18050-B140-0000 | —WZ=SHSE ONE WAY VALVE 1
9 18051-B140-0000 | ZkFEFSBBA GASKET.ONE WAY VALVE 1
10 18050-B140-0100 | — k=SS @A GASKET.ONE WAY VALVE BODY 1
GASKET.ONE WAY VALVE

11 18050- -02 TIREERSR I

050-B140-0200 WESHS B INTERNAL :
GASKET.ONE WAY VALVE

12 - ’ —IREBEHEEE

18050-B140-0300 RESBR W= COVER )

8-




=

2550QT—4 Motorcycele Components Catalog

L ZONGSHEN|

imujzaa/;ﬁwéﬁ KICK STAR ARM/STAND

) U y
HE Fs W = 3L &R £ H=
Qty RefNo Part No Chinese Description English Description Oty

1 1 21200-B140-0000 | B3hEE STARTER ARM 1
1 2 GB/T5783-1986 BEFE M6 X 22 BOLT M6 x 22 1
1 3 32200-B140-0000 | F37%8 MAIN STAND 1
6 4 32204-B140-0000 | FXEEZEpPIE K STOPPER RUBBER 1
3 5 32202-B140-0000 | Ty apaasE SPRING, MAIN STAND 1
3 6 32281-B140-0000 | 7 Ze4Hh SHAFT MAIN STAND 1
2 7 GB/T97.1-2002 B8 WASHER 8 1
1 8 | GB/T91-2000 FF 055 2x16 PIN LOCK 2x16 1
1 9 32130-B140-0000 | U574 SIDE STAND 1

4 1 10 | 32222-B140-0000 | {037 Zmigss SCREW SIDE STAND PIVOT 1

E 11 32102-B140-0000 | {057 Zeqs% SPRING, SIDE STAND 1
1

E
1




=
2 2550QT—4 Motorcycle Components Catalog

= ®
ZONLGSHEN

JEURES:  REAR DAMPER

FS W S B3 &R AR HE
M RefNo Part No Chinese Description English Description Qty
{IE 1 |33300-B140-0000 | 5B RR.DAMPER ASSY 1
Sk 2 | GB/T5789-1986 B2 M10X 1.25X 75 BOLT FLANGE M10x1.25x75 1
' ‘ | 3 GB/T5789-1986 I2F M8 X 32 BOLT HEX M8x32 1
A
Wik
i
el
i i
0 {1
| .
i |
I
it |
| i
L




72550QT—4 Motorcyele Components Catalog

zs

ZﬂNE_?IIEN

BRI ELT /A4S 2ND STOP LIGHT/VALUE
4 )
Fr
? /
Q@B)|
= J
Fs w = 3L &R BB HE
RefNo Part No Chinese Description English Description Oty
1 42200-B140-0000 BHRF RR.HANDLE 1
2 42133-B140-0000 BT X5 RR.CARRIER LIGHT 1
3 GB/T845-1985 B BUR4T ST4.2X 12 SCREW TAPPING ST4.2x12 4
4 GB/T70-1986 §2H: M8 X 45 BOLT FLANGE M8x45 2
5 42209-B140-0000 JEIRFH R LID CARRIER COVER 1
6 GB/T70-1986 B2 M8 X 85 BOLT FLANGE M8x85 1
7 86800-B140-0000 HELHIZNIT B Ak LIGHT SET 2ND STOP 1
8 '18060-B140-0000 IR CONTROL VALVE 1
9 17020-B140-0000 LY CIRCLIP 5
10 18063-B140-0100 R ERE RUBBER PIPE  ¢13x¢19x140 1
11 | 18063-B140-0200 EHRERETD RUBBER PIPE 1 1
12 18063-B140-0300 EHIREREE I RUBBER PIPE II 1
13 01104-B140-0000 ZIRAMR TR LETS IN AIR FILTRATION 1
14 | 08216-B140-0100 FLH L=200X6 BAND.L=200x6 3
15 | 08216-B140-0200 FL# L=250X6 BAND.L=250x6 5

-31-



ZONGSHEN:

7550QT—4 Motorcycle Components Catalog

HIFE TR AT /B AL E AT

FRONT BLINKER/POSITION LIGHT

-
NG

Fs W = L2 FR AR H=
RefNo Part No Chinese Description English Description Oty

1 86400-B140-0000 | RiA % AT FR.R.TURNING LIGHT ASSY 1

2 86340-B140-0000 | ¥ 4T 4T 12VIOW BULB WINKER 12V10W 1

3 86406-B140-0000 | BRI A HMTITE LENS R FR WINKER 1

4 GB/T845-1985 B BURET ST3X 12 SCREW TAPPING  ST3x12 5

5 GB/T845-1985 HIIR4T ST4.2X 12 SCREW TAPPING ST4.2x12 9

6 86300-B140-0000 | RiZZ®E 4T FR.L.TURNING LIGHT ASSY 1

7 86306-B140-0000 | RiZE#E AT 4T = LENS L FR WINKER 1

8 86180-B140-0000 | BiALAT LIGHT ASSY FR POSITION 1

9 86650-B140-0000 | HiE[R T4k SOCKET COMP R 1

10 | 86350 -B140-0000 | ZE#E 4T 48 SOCKET COMP L 1

11 86182-B140-0000 | RI{rATIT = LENS POSITION LIGHT 1

12 | 86702-B140-0000 | BiAZAT 4TV 12V5W BULB POSITION 12V5W 1

13 86403-B140-0000 | BiA %% [m 4T 4T & BASE R TURNING LIGHT RR. 1

14 | 86402-B140-0000 | B Zc 3 AT 4T B BASE L TURNING LIGHT FR. 1

-32-




£2550QT—4

Motorcycle Components Catalog

s

ZONGSHEN

—

f—t

f—

[

pu—

o

p—

p—

[am—

i

JERIT/JEH4BR  TALL LIGHT/FENDER RRHT

4 )
_ )
Fs W S 3L AR B AR HE
RefNo Part No Chinese Description English Description Qty
1 86200-B140-0000 | B4T Hp% LIGHT ASSY RR COMP 1
2 86260-B140-0000 | B4T4TH# BULB TAIL LIGHT 1
3 86340-B140-0000 | ¥ 4TIV 12VIOW BULB , TURNING LIGHT 2
4 86204-B140-0000 | B4TITE LENS COMP TAIL LIGHT 1
5 GB/T845-1985 HBUE4T ST4.2X 16 SCREW TAPPING  ST4.2x16 2
6 85830-B140-0000 | J5 &5 REFLEX REFLECTOR 1
7 GB/T5789-1986 BEHE M6 X 12 BOLT M6x12 2
8 63201-B140-0100 | J5/NE4IRIR SMALL FENDER RR. 1
9 63203-B140-0000 | BHikIR PLATE SPLASH GUARD 1
10 | 63201-B140-0000 | J5#47EHR FENDER RR 1
11 GB923 HERE M6X 17 NUT FLANGE M6x17 2
12 | 86203-B140-0000 | BB MS NUTCUP M5 2
13 | 86501-B140-0000 | JEAmITIT=E LENS R RR WINKER 1
14 | 86502-B140-0000 | JSAKEAITITE LENS L RR WINKER 1
15 | 63206-B140-0000 | JS5hiEE <748 REAR PLATE STAND 1

-33-



za/:;_?%oy 7S50QT—4 Motorcycle Components Catalog
FHE4i/HE%4  WIRE HARNESS/ELECTRIC COMP
4 )
i
T -
s
e
R
| ! \ g
| Fe % = AT EXETF BE
i 3‘ RefNo Part No Chinese Description English Description Qty
i e 1 85100-B140-0000 | =% MAIN HARNESS 1
: 2 81100-B140-0000 | fi-k£k COIL ASSY IGN 1
Al 3 GB/T818-1986 B2 M5 X 20 BOLT M5x20 1
1 4 83100-B140-0000 | AR 28 VOLTAGE REGULATOR 1
5 GB/T6177-2000 2K M6 NUT FLANGE M6 2
A 6 85170-B140-0000 | {fK4& CASE FUSE BOX 1
i | 7 85500-B140-0000 | M\ HORN COMP 1
| 8 GB/T5789-1986 2R M6X 12 BOLT M6x12 1
i 9 | 81200-B140-0000 | fikE% CDI 1
| 10 | 82290-B140-0000 | j5zh4ke 58 STARTING RELAY 1
| 11 | 07002-B140-0000 | 4ZE4Hk LOCK ASSY. 1
| 12 | GB/T5789-1986 | #8# M6X 16 BOLT M6x16 2
13 85600-B140-0000 628 FLASHER 1
| 14 | 85171-B140-0000 | K% 12V15A FUSE 12V15A 1
15 | 72380-B140-0000 | 48k FF% FLAMEOUT SWITCH 1
i
i
LN
a
‘ iy -34-




25S50QT—4 Motorcyele Components Catalog

=

S22

ZONGSHEN

L

Ll

o3

junr e U O R S N B R B SC N Bl Bl Ml M

%4k BODY PARTS
4 I
g _J
Fs W = H 3L &R B A TR HE
RefNo Part No Chinese Description English Description Oty
1 31100-B140-0000 ip) FRAME 1
2 32310-B140-000065 | KBt m4E ENGINE HANGING BRACKET 1
3 GB/T5789-1986 #2H M10X 1.25X 205 BOLT M10x1.25x205 1
4 GB/T6187.1-2000 B M10X 1.25 NUT M10x1.25 2
5 GB/T5789-1986 B2 M10X 1.25 X235 BOLT FLANGE M10x1.25x235 1
6 32312-B140-0000 RN EEGE v RUBBER WITH ENGINE HANGING 1
7 31301-B140-0000 W\ 7 48 BRACKET HORN 1
8 GB/T5789-1986 B M6 X 30 BOLT M6x30 2
9 63806-B 140-0000 ERRE UPPER FRAM COVER 1
10 GB/T6177-2000 =& M6 NUT M6 6
11 32108-B140-0000 ey S IRNFCT R FLOOR 1
12 GB/T5789-1986 B2 M6X 12 BOLT FLANGE M6x12 2
13 32107-B140-0000 B 22 5% IRNFCT L FLOOR 1
14 16109-B140-0000 +HE CIRL CILP 2
15 16111-B140-0000 TRIERTE INNTER FILTER 1
16 10052-B140-0000 B =L s FILTER.STRAP CASE 1
|17 | 32313-B140-00000C | &ML AEHE BUSH ENGINE HANGING BRACKET 1

-35-




“i%;;s%?

| ZONGSHEN
i BEZETHE  TOOLS
|
\ i i ' ™
fle 2
L
A
| ‘ | )
| ;
L
1‘ ! 5
LTI
% ! i ¢ 4
‘ Il
1
L N— Y,
1 —= w = R Z AR EX AR RE
il }3 | RefNo Part No Chinese Description English Description Oty
I i 1 06000-B140-0000 | FEZET A TOOL SET 1
I 2 06001-B140-0000 TELS TOOLS BAG 1
| ; ‘ 3 GB4388-84 FFOW|F 10X 14 COTTOR SPANNER 10X 12 1
4 06002-B140-0000 | kKL EEZHHRF SPARK SOCKET SPANNER 1
5 06003-B140-0000 W22 T T SCREWDRIVER HANDLE 1
6 06004-B140-0000 TEFEOWEZT) CROSS/PLAIN SCREWDRIVER 1
? :‘\
: ‘j
!




